
4/2015

CHEMIA



 
 
 

STUDIA 
UNIVERSITATIS BABEŞ-BOLYAI 

 
CHEMIA 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

4/2015 



EDITORIAL BOARD OF 
STUDIA UNIVERSITATIS BABEŞ-BOLYAI CHEMIA 

 

ONORARY EDITOR: 

IONEL HAIDUC - Member of the Romanian Academy 

 

 

EDITOR-IN-CHIEF: 

LUMINIŢA SILAGHI-DUMITRESCU 

 

 

EXECUTIVE EDITOR: 

CASTELIA CRISTEA 

 

 

EDITORIAL BOARD: 

PAUL ŞERBAN AGACHI, Babeş-Bolyai University, Cluj-Napoca, Romania 

LIVAIN BREAU, UQAM University of Quebec, Montreal, Canada 

HANS JOACHIM BREUNIG, Institute of Inorganic and Physical Chemistry, 

University of Bremen, Bremen, Germany  

MIRCEA DIUDEA, Babes-Bolyai University, Cluj-Napoca, Romania 

JEAN ESCUDIE, HFA, Paul Sabatier University, Toulouse, France 
[...]
xf ;

01,2
xf ;

02,2
xf ; 03,2

xf ; 01,3
xf 02,3

xf ;

 533,3
xx

cV

K
f

p

T
x 






Decay phase 

3

2

1 11,
x

p

x exff


 ; 3

2

1
3

1
12,

x

p

x e
x

p
xff



 ; 03,1
xf


421,

3

2

2
xxef x

p

x 


; 
42

3

1
2,

3

2

2
xxe

x

p
f x

p

x 


; 03,2
xf ;

1,1, 23
54.5 x

p

r
x f

c

H
f 





; 2,2, 23
54.5 x

p

r
x f

c

H
f 





;

 533,3
xx

cV

K
f

p

T
x 






REFERENCES 

[1] P. Ribereau-Gayon, D. Dubourdieu, B. Doneche, A. Lonvaud, “Handbook of Enology. 
The Microbiology of Wine and Vinifications”, vol. I, Wiley. West Sussex, England, 
2000. 

[2] C. Svendsen, T. Skov, F.W. J. van den Berg, Journal of Chemical Technology and 
Biotechnology, 2015, 90, 244. 

[3] Y.C. Chung, I.L. Chien, D.M. Chang, Journal of Process Control, 2006, 16, 9. 
http://dx.doi.org/10.1016/j.jprocont.2005.05.003. 

[4] M. Remedios, American Journal of Enology and Viticulture, 1999, 50(2), 166. 
[5] F. Renard, A. Vande Wouwer, Computers & Chemical Engineering, 2007, 2(6), 1238. 

http://dx.doi.org/10.1016/j.compchemeng.2007.05.008. 
[6] G. Szederkenyi, N.R. Kristensen, K.M. Hangos, S. Bay Jorgensen, Journal of 

Computers & Chemical Engeering, 2002, 26, 659. 
[7] Y. Zhang, M.A. Henson, Y.G. Kevrekidis, Chemical Engineering Science, 2003, 58, 

429. 
[8] C. Flanzy, “ Œnologie–fondements scientifiques et techniques”, Techique & Documentation, 

Paris, 1998, 465. 



DIRECT SENSITIVITY ANALYSIS OF A WHITE WINE ALCOHOLIC FERMENTATION PROCESS 

141 

[9] J.P. Bovée, P. Strehaiano, G. Goma, Y. Sevely, Biotechnoly and Bioengineering, 1984, 
26, 328.  

[10] L. Dengfeng, X. Ling, X. Weili, Z. Hong-Tao, L. Chi-Chung, J. Lihua, X. Baoguo, Hindawi 
Publishing Corporation, Mathematical Problems in Engineering, 2014, Article ID 
289492, http://dx.doi.org/10.1155/2014/289492. 

[11] S.C. de Oliveira, H.F. de Castro, A.E.S. Visconti, R. Giudici, Bioprocess and Biosystems 
Engineering Journal, 2015, 38, 469, DOI 10.1007/s00449-014-1286-2. 

[12] C. Karakuzu, M. Turker, S. Ozturk, Control Engineering Practice, 2006, 14(8), 959. 
[13] J.R. Banga, E. Balsa-Canto, C.G. Moles, A. Alonso, Food Science and Technology 

International, 2003, 14, 131. 
[14] S. Vlassides, J.G. Ferrier, D.E. Block, Biotechnoly and Bioengineering, 2001, 73/1, 55. 
[15] A. Andrášik, A. Mészáros, S.F. De Azevedo, Computers & Chemical Engineering, 

2004, 28, 1499.  
[16] K.G. Gadkar, S. Mehra, J. Gomes, Computers & Chemical Engineering, 2005, 29, 1047. 
[17] S. Caraman, E. Ceangă, L. Frângu, G. Mencinicopschi, “Modelarea şi conducerea 

proceselor biotehnologice (The modelling and control of biotechnological processes)”, 
Editura Didactică şi Pedagogică, Bucharest, 2002.  

[18] S. Ungureanu, “Sensibilitatea sistemelor dinamice (cu aplicaţii în industria şi Ingineria 
chimică). (The dynamic systems sensitivity (with applications in industry and chemical 
engineering))”, Editura Tehnică, Bucharest, 1988. 

[19] A. Sipos, X.M. Meyer, P. Strehaiano, Acta Alimentaria Hungarica, 2007, 36, 429. 
[20] A. Șipoș, A. Imre-Lucaci, Studia Universitatis Babeș-Bolyai Chemia, 2014, 3, 17. 
[21] M. Krothapally, S. Palanki, ISA Transactions, 1999, 38, 383. 
[22] S. Valentinotti, B. Srinivasan, U. Holmberg, D. Bonvin, C. Cannizzaro, M. Rhiel, U. 

von Stockar, Control Engineering Practice, 2003, 11, 665. 
[23] F. Lei, M. Rotboll, S.B. Jorgensen, Journal of Biotechnology, 2001, 88, 205. 
[24] L.S. Ferreira, M.B. De Souza Jr., R.O.M. Folly, Sensors and Actuators B, 2001, 75, 166. 
[25] M.A.J. Torija, N. Rozès, M. Poblet, J.M. Guillamón, A. Mas, International Journal of 

Food Microbiology, 2003, 80, 47. 
[26] A.C. Costa, D.I.P. Atala, F. Maugeri, R. Maciel, Process Biochemistry, 2001, 37, 125. 





STUDIA UBB CHEMIA, LX, 4, 2015 (p. 143-156) 
(RECOMMENDED CITATION) 
 
 
 
 

 
 

SENSITIVITY ANALYSIS USING ADM1 MODEL  
FOR BIOGAS PRODUCTION 

 
 

ABHILASH NAIRa, ALEXANDRINA ZUZAa*, PAUL-ŞERBAN AGACHIa, 
ARPITA DASa, MARIUS BREHARb, GYŐZŐ FERENCZ BARABÁSc 

 
 

ABSTRACT. This study is aimed for a sensitivity analysis to understand the 
effects of various stoichiometric and kinetic parameters, input composition, carbon 
and nitrogen composition in the Anaerobic Digestion Model No. 1 (ADM1). 
The ADM1 has been modified based on the design parameters and process 
conditions from Cluj-Napoca WWTP. It has to be further calibrated to simulate the 
steady-state anaerobic digestion of activated sludge at municipal wastewater. 
For this purpose, it is extremely important to understand the effect of various 
model parameters on the output variables. The modified model is able to predict 
the output with 2% error in biogas flow rate and 10% error in the digester 
pressure. The sensitivity analysis performed identifies the parameters that have a 
major impact over the output. This report also presents a list of parameters 
that have to be modified to calibrate the ADM1 model.  
 
Keywords: ADM1, WWTP, activated sludge, sensitivity analysis, simulation, 
calibration 

 
 
 
INTRODUCTION 

 
Anaerobic processes have been widely used for the treatment of municipal 

and industrial wastewater through the fermentation of activated sludge, particularly 
in Europe [1]. The ADM1 structured model initially includes multiple steps describing 
complex biochemical and physico-chemical processes. The biochemical steps 
include breakdown from homogeneous particulates to carbohydrates (CHO), 
proteins (PRO) and lipids (LIP); extracellular hydrolysis of these particulate 
substrates to sugars, amino acids (AA), and long chain fatty acids (LCFA), 

                                                 
a Faculty of Chemistry and Chemical Engineering, Babes-Bolyai University of Cluj-Napoca 
b Waste Water Treatment Plant Cluj-Napoca 
c Waste Water Treatment Plant Budapest 
* Corresponding author: alexandrinazuza@chem.ubbcluj.ro 



A. NAIR, A. ZUZA, P.-Ş. AGACHI, A. DAS, M. BREHAR, GY. F. BARABÁS 
 
 

 
144 

respectively; acidogenesis from monosaccharides (MS) and amino acids (AA) 
to volatile fatty acids (VFAs): propionic (HPr), butyric (HBu) and valeric acid (HVa) 
along with H2; acetogenesis of LCFA and VFAs to acetate (C2H3O2

−); and 
separate methanogenesis steps from C2H3O2

− to H2 and CO2 into CH4 (Figure 1). 
These complex bio-chemical and physico-chemical reactions are implemented 
mathematically to analyze the amount of methane that can be generated from 
anaerobic digestion. There is also a need to analyze how much of the energy 
content in the produced methane could be used to generate heat and electricity. 

 

 
 

Figure 1. Anaerobic digestion conversion processes [2] 
 
 
The ADM1 [3] has been used for the mathematical simulation of the 

fermentation of different substrates [4]. Since its development in 2002 and up 
to now the ADM1 has been tested and used on different substrates where a 
great number of research works are reported in the literature. Amongst others, 
investigations were done on mathematical simulation of special substrates of 
international interest, like starch [5], blackwater [6] or olive pulp [7]. Boubaker 
and Cheikh Ridha [8] investigated on the mesophilic anaerobic co-digestion of 
olive mill wastewater with olive mill solid waste. Page, DI. et al. [9], has modified 
the kinetic parameters of ADM1 in order to simulate dairy manure anaerobic 
digesters and thermophilic anaerobic co-digestion of olive mill wastewater and 
olive mill solid waste. Zaher, U. et al. [10], has developed a general integrated 
solid waste co-digestion model, for optimization and assessment of co-digestion 
of any combination of solid waste streams. This very important tool estimates 



SENSITIVITY ANALYSIS USING ADM1 MODEL FOR BIOGAS PRODUCTION 
 
 

 
145 

particulate waste fractions of carbohydrates, proteins, lipids and inerts and thus 
generates inputs for ADM1, which subsequently predicts biogas generation. In 
fact, anaerobic digestion of the organic fraction of the municipal solid wastes 
alone or combined with organic sludge can contribute efficiently to solid waste 
reduction and biogas production as described by many researchers: Zuza et al. 
[11], Bolzonella et al. [12], Mace et al. [13] and Bolzonella et al. [14], for solid 
waste treatment under mesophilic or thermophilic conditions.  

Since the introduction of activated sludge models (ASMs) by Henze 
et al., [15] the activated sludge processes have been studied using dynamic 
simulations in order to design, upgrade and optimize a range of configurations 
of the activated sludge unit in wastewater treatment plants (WWTPs). Later, 
the introduction of the anaerobic digestion model [3] extended the modeling 
further to the sludge line. 

 
 

EXPERIMENTAL SECTION  
 

ADM1 in the treatment of activated sludge at municipal wwtp 
context 

 

In this current study, primary sludge from the primary settling tank and 
secondary sludge from the secondary clarifier are treated dried and mixed with 
polyelectrolyte and ferric chloride (Q), which are pumped subsequently into the 
digesters for the anaerobic digestion and biogas production. To maintain an 
inner constant process temperature of the digester, the sludge is recycled through 
heat exchangers. After the production of sufficient biogas, 20-25% of biogas is 
being recirculated into the digester for mixing purposes (Figure 2). 

 

 
 

Figure 2. Sludge and biogas process lines 



A. NAIR, A. ZUZA, P.-Ş. AGACHI, A. DAS, M. BREHAR, GY. F. BARABÁS 
 
 

 
146 

Materials and methods 
 
The main process parameters of the anaerobic digestion: flows, 

temperature, pressure and concentrations are presented in Table 1. 
 

Table 1. General plant design and process parameters 
 

PROCESS PARAMETERS SLUDGE LINE ANAEROBIC 
FERMENTERS 

 Primary sludge  
Fermentation temperature: 37-39 °C
Working Pressure: 20-25 mbar 
HRT1: 21-25 days 
Influent/Effluent Flow:  
2500-13000 m3/h 
Heat exchangers thermal agent 
input/output temperature: 80/60 °C 
Procentage of OMT2: 30-50% 
OL3: <<2 kg VSS/m3 
pH: 7-8 
Turbidity: <35 mg/L 
Ortho-P4 influent/effluent: 8 -1 mg/L 
D.O.4: 2-3.5 mg/L  
Nitrates: <40 mg/L 
Ammonia influent/effluent: 70/1 mg/L
TSS5: 7500-9000 mg/L 
TOC6: <125 COD/L 

Flow: 260 m3/day 
Content of MS7: 27%  
Content of VS8: 73% 
Fixed residue: ~1800 mg/L 
 
Secondary sludge 
Flow: 280 m3/day 
Content of MS: 29%  
Content ofVS: 71% 
Fixed residue: ~35000 mg/L 
 
Fermented sludge 
Flow: 540 m3/day 
Content of MS: 40%  
Content ofVS: 60% 
Fixed residue: ~19000 mg/L 
 

Unit: 4 
Volume: 3500 m3 
Type: Monostadium 
with recirculation 
Height: 12 m 
Diameter: 19 m  
Biogas production: 
average of 3000 
m3/day 

Nomenclature: 
1Hydrolic Retention Time 
2 Organic Matter Transformation 
3 Organic Load 
4Ortho-Phosphates 

 

5Dissolved Oxygen 
6Total Suspended Solids 
7Total Organic Carbon 
8 Mineral substances 
9 Volatile Substance 

 

 

Simulink model 

The ADM No.1 Simulink model [16], has been modified based on the 
process conditions presented in the previous table. The balance equations 
presented [3] has been modified slightly to include the sludge recycle and the 
gas recycles into the digester. The original ADM1 model is built under the 
assumption that the reactor is a thermodynamically isolated system. But under 
industrial conditions, a heating system has to be provided to maintain the digester 
temperature within the desired range. This is done by continuously recycling 



SENSITIVITY ANALYSIS USING ADM1 MODEL FOR BIOGAS PRODUCTION 
 
 

 
147 

the digester fluids through a heat exchanger. This recycle of internal fluids 
could have a certain influence on the compositions and hence this recycle has 
to be included in the model. The ADM 1 model equations consider the system 
to be a CSTR. In an actual plant operation, these CSTR conditions are achieved 
either by a mechanical action of a stirrer or by pumping gas through the digester. 
In this model under consideration, a bio-gas recycle is used to achieve this 
condition. This recycle has serious effects on the digester pressure, methane 
concentration in the biogas and quantity of biogas produced. Hence, the effects of 
the gas- recycle has to be included to make the mathematical model close to 
the industrial condition. 

The first equation, Eq. (1) and Eq. (2), presents the change in the 
process conditions that are incorporated in the ADM1 model. Since the tank 
has been modelled as a perfectly mixed vessel, the influence of these recycles 
on physical conditions of mixing and other hydrodynamic effects can be ignored. 
Figure 3 presents the model that has been build up to study the digester section 
of WWTP. The 4 digester model has been converted to a single digester system, 
to produce an equivalent model; this can be done by simple addition of all the 
process conditions because in real situation all the 4 digesters work parallel, 
under uniform flow conditions. 
 
 For Liquid stream: 
 = , 	+	 , 	− 	 	− ∑ ,     (1) 
 

Si (i=1:24) – State variables  
ρj     – Kinetic rates 
vi,j     – Stoichiometric coefficients  ,      – Sludge recycle flow 
qin     – Sludge input 
qout     – Sludge output 
Vliq     – Volume of the liquid fraction 

 
For Gas section: 

 =	 , 	−	 + ( , − , )  (2) 
 

gas      – biogas composition (SCO2+SCH4+SH2) 
agas     – Gas Liquid mass transfer coefficient  

KH,gas     – Henrys Constant for the corresponding gas ,      – Gas recirculation flow rate 
     – Partial pressure of the biogas 

Vgas     – Volume of the gas fraction 



A. NAIR, A. ZUZA, P.-Ş. AGACHI, A. DAS, M. BREHAR, GY. F. BARABÁS 
 
 

 
148 

 
 

Figure 3. Simulink model with sludge and gas recycle 
 
 
 
ASM-ADM1 Simulink® interface  

The ADM No.1 model is often connected to an ASM-ADM converter [17] 
which provides a detailed algorithm to convert the ASM1 model parameters to 
ADM1. Attaching a converter to the ADM No 1 has two major advantages. Firstly 
this provides the need for having less complex ASM 1 input variables compared 
to the ADM 1 input which has about 25 input state variables. Secondly it also 
would be convenient to link it to the Waste Water treatment model to create a 
Benchmark for a complete Waste Water Treatment Plant (BSM No.2).  

Even after the implementation of ASM-ADM interface in the digester 
model, the input variables used are completely different from the values that 
are regularly monitored in the industry. There are no available methods for 
direct measurement of these input variables. The values of these inflow 
composition provided in the literature [18] cannot be directly used in a digester 
model, due to the huge variations in waste-water sludge composition. Apart 
from the immeasurable input parameters, there is also a possibility of various 
parameters that could be different from those used in the ADM No. 1 [3].  



SENSITIVITY ANALYSIS USING ADM1 MODEL FOR BIOGAS PRODUCTION 
 
 

 
149 

The default values of influent sludge composition, conversion parameters 
of the ASM-ADM converter, stoichiometric and kinetic parameters presented in 
the ADM1 fails to give the required tank pressure and methane production 
rates. Hence there is a need for calibrating these values to match the values 
obtained from the WWTP. 

 
 
Sensitivity analysis 
 

Before we tune the model parameters to obtain the desired output, it is 
necessary to understand the effect of various parameters (Table 2) on the 
output variables.  

 
Table 2. Inflow Composition [18] 

 

PARAMETER PARAMETER 
ABBREVIATION 

Value 

Soluble inert organic matter  SI 30 
Readily biodegradable substrate  SS 68.22 
Particulate inert organic matter  XI 7148.21 
Slowly biodegradable substrate  XS 27987.36 
Active heterotrophic biomass  XB,H 4043.27 
Active autotrophic biomass XB,A 8.49 
Particulate products arising from biomass decay XP 26.02 
Soluble biodegradable organic nitrogen  SND 0.1 
Particulate biodegradable organic nitrogen  XND 0.19 

 
 
These parameters used to describe the model, have been obtained by 